logo

Preview

schema
PosNumberNameQuantity
Pos:1
Number:448/17200
Name:Ram powered track rod
Quantity:1
Pos:12
Number:826/01327
Name:Bolt domed M16
Quantity:2
Pos:13
Number:826/01328
Name:Lock nut M16 X 2
Quantity:2
Pos:14
Number:816/60056
Name:Nipple Grease
Quantity:4
Pos:15
Number:458/20061
Name:Trunnion
Quantity:4
Pos:16
Number:1321/0509
Name:Screw
Quantity:4
Pos:17
Number:921/01900
Name:Kit-shim
Quantity:2
Pos:18
Number:904/06700
Name:Seal
Quantity:4
Pos:19
Number:907/08300
Name:Bearing Taper Roller
Quantity:4
Pos:1A
Number:448/17201
Name:Kit-seal steer ram
Quantity:1
Pos:1A
Number:448/17205
Name:Kit-seal Track Rod Cold Climate
Quantity:1
Pos:1B
Number:448/17202
Name:Cap end
Quantity:1
Pos:1C
Number:448/17203
Name:Cylinder
Quantity:1
Pos:1D
Number:448/17204
Name:Piston Rod Assembly
Quantity:1
Pos:2
Number:826/01435
Name:Bolt verbus ripp M12 x 55mm long
Quantity:4
Pos:20
Number:826/01363
Name:Stud double ended M12 X 78 X 35 X 35
Quantity:4
Pos:3
Number:448/16403
Name:Washer (22.5mm x 85mm x 3mm)
Quantity:1
Pos:4
Number:911/22800
Name:Pin pivot 105mm x 25mm dia.
Quantity:2
Pos:5
Number:1321/0405Z
Name:Bolt
Quantity:2
Pos:6
Number:453/23400
Name:Link Steer Assembly
Quantity:1
Pos:7
Number:453/23401
Name:Arm Steer Link
Quantity:1
Pos:7A
Number:1450/0001
Name:Nipple grease, straight 1/8 BSP
Quantity:1
Pos:8
Number:448/17902
Name:Ball joint
Quantity:1
Pos:9
Number:826/01329
Name:Nut
Quantity:1
Pos:99
Number:448/29100
Name:Axle rear without brakes
Quantity:1